
 

 

 

Panther Environmental Solutions Ltd 

Units 3 & 4, Innovation Centre 

Institute of Technology 

Green Road, Carlow, Ireland 

R93 W248 

 

Telephone: 059-9134222 

 
Email: info@pantherwms.com 

Website: www.pantherwms.com 
 

 

 

 

 

 

ENVIRONMENTAL IMPACT ASSESSMENT 

REPORT 
 

 

 

 

PROPOSED WASTEWATER TREATMENT PLANT 

EXTENSION AND RISING MAIN 
 

 

DAWN MEATS IRELAND, 

GREENHILLS, BEAUPARC, 

NAVAN, CO. MEATH 
 

 

 

 

 

 

 

 

 

 

 

REPORT NO: EIAR_21_9317 DATE: 08th February 2021 

AUTHOR: Martin O’Looney, BSc. REVIEWED: Mike Fraher, BSc. 

  

M
ea

th
 C

C, P
lan

nin
g 

Dep
ar

tm
en

t, 
View

ing
 P

ur
po

se
s O

nly
!

mailto:info@pantherwms.com
[...]
volume of 600 M3. This would be an over-ground, glass-lined steel tank, with adequate 

mechanical mixing provided. The tank would be covered with ventilation provided to an 

adjacent odour scrubber in order to prevent potential odour emissions. 

 

This new balance tank would provide storage capacity to buffer the effluent 

composition/loading and balance out flow fluctuations from the plant in order to facilitate the 

treatment of effluent via the DAF and biological stages at a steady rate.  

 

The maximum capacity of the effluent plant would be 400 M3 per day, and the Balance tank 

would have a 1.5 day retention capacity. 

 

The flow to the DAF unit would be maintained under flow control via a flow control valve in 

the feed line and an ultrasonic level sensor / controller on the balancing tank which would be 

linked to a main control SCADA system. 

 

An emergency divert connection would be installed to the existing Lagoon 1, for use in the 

event of a treatment system malfunction. Following a return to normal operations, stored 

effluent within the lagoon would be returned to the treatment process via gradual pumping 

into the drum screen sump, before entering the balance tank.  

 

 

M
ea

th
 C

C, P
lan

nin
g 

Dep
ar

tm
en

t, 
View

ing
 P

ur
po

se
s O

nly
!



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
DAWN MEATS IRELAND, GREENHILLS, BEAUPARC, NAVAN, CO. MEATH 

 

71 

DAF Unit (Relocation Approved) 

A DAF unit is currently in place at the site. This would be relocated to an internal room of a 

proposed extended control house building. The DAF unit would treat the balanced screened 

effluent. Solids would be removed from the raw effluent using a chemical programme with a 

coagulant and flocculent, followed by diffused air. pH control would be achieved by the 

controlled addition of acid and caustic into the DAF inlet point as required. 

 

The DAF unit is designed to accept flows of 25 to 30 M3 per hour. The aeration system is 

sized to optimise fat removal and sludge concentration. 

 

Treated effluent would be pumped to the anoxic tank for further biological treatment. 

 

The DAF sludge would gravity feed into a sludge transfer tank/trough which would form an 

integral part of the DAF unit. The sludge transfer tank would be fitted with duty/standby 

sludge pumps and the level in this tank would be controlled by starting and stopping the duty 

pump between levels. Sludge would be fed from the DAF sludge transfer tank into the new 

sludge holding tank. 

 

Sludge Holding Tank (Approved) 

A sludge holding tank (250 M3) would be required to store the DAF sludge and biological 

waste activated sludge prior to on-site dewatering and then off-site treatment. This would be 

an over-ground, glass lined steel tank, with adequate mixing (2.5 Kw/hr submersible mixer). 

The tank would be a covered tank with extracted ventilation provided to an adjacent odour 

scrubber in order to prevent potential odour emissions. 

 

An estimated maximum 5 tonnes of DAF sludge (solids concentration of 4%) and 25 tonnes 

of biological sludge (solids concentration of 1%) would be created daily during the initial 

construction phase of the development. Following the second construction phase installation 

of the second aeration tank, an estimated maximum 8 tonnes of DAF sludge (solids 

concentration of 4%) and 40 tonnes of biological sludge (solids concentration of 1%) would 

be created daily. 

 

This sludge would be collected by a registered contractor for land-spreading. Any such 

landspreading would be required to be completed in compliance with a Nutrient Management 

Plan in compliance with the Nitrates Directive (S.I. 31 of 2014).  

 

Sludge Screw Press (Proposed) 

A new volute type sludge screw press would be installed as part of the initial works phase. 

 

The press would be structured with a filter element that consists of two types of rings: a Fixed 

Ring and a Moving Ring; and a screw that thrusts the filter element and transfers and 

pressurizes the sludge. The gaps between the rings and the screw pitch gradually get narrower 

towards the direction of sludge cake outlet and the inner pressure of the filter element 

increases due to the volume compression effect, which thickens and dewaters the sludge. 

 

The sludge press has the capacity to process 10 M3/hour of sludge, producing a sludge cake at 

20% solids content. This may be used during the closed landspreading period in order to 

ensure compliance with storage requirements under the Nitrates Directive S.I. 31 of 2014. 

 

 

M
ea

th
 C

C, P
lan

nin
g 

Dep
ar

tm
en

t, 
View

ing
 P

ur
po

se
s O

nly
!



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
DAWN MEATS IRELAND, GREENHILLS, BEAUPARC, NAVAN, CO. MEATH 

 

72 

Biological Treatment – Stage 3 

 

The revised Biological Treatment – Stage 3 would comprise the construction and 

commissioning of two new aeration tanks, and construction of the approved clarifier and sand 

filter. Details for the proposed Stage 3 process are outlined below. 

 

 

Anoxic Tank (Approved) 
It is proposed to repurpose an aeration tank approved under LB180300 as an anoxic tank. The 

originally proposed anoxic tank would not be installed. 

 

The anoxic tank would have a maximum operating volume of 912 M3. This would be an 

over-ground, glass-lined steel tank, with an internal submersible mixer in order to ensure 

adequate treatment of all inflow. 

 

The tank would allow for a longer residence time for effluents within the Anoxic Tank, in 

order to ensure that sufficient nutrient removal takes place. The longer residence time would 

also allow for greater percentage removal of nitrogen from the effluent, creating a final 

effluent with a lower environmental load. 

 

Anoxic mixers are used in de-nitrification basins in wastewater treatment plants. The process 

involves the de-nitrification of waste streams through the use of bacteria which break down 

the nitrate in the waste to use as an oxygen source (energy source).  This breakdown of nitrate 

from the waste stream releases oxygen and nitrogen gas.  The oxygen is respired by the 

bacteria and the nitrogen gas releases to the atmosphere. The waste stream then has 

acceptable nitrogen levels so the water can be discharged into the environment (streams, 

ponds, lakes, etc.). 

 

In the anaerobic/anoxic tank, denitrification would take place by mixing the food source 

(DAF out-flow), microorganisms (return activated sludge) and nitrates (aeration tank 

effluent). Effluent containing nitrates would be pumped and recirculated from the aeration 

tanks back to the anoxic tank. 

 

The anoxic tank would contain a submersible mixer to allow constant mixing of the tank 

contents. The nitrates would be converted to nitrogen gas and available oxygen 

(denitrification) in this tank. After this processing, the effluent would flow to the biological 

aeration tank. 

 

 

Aeration Tanks (Proposed) 

Planning permission is being requested for two 750 M3 aeration tanks. 

 

A single aeration basin would be constructed as part of the initial construction phase and 

would have sufficient capacity to treat the effluent to a standard sufficient to discharge to the 

River Boyne. The second aeration basin would be installed during the second construction 

phase in order to increase the treatment capacity of the effluent plant. Both of the proposed 

aeration tanks (13m x 5.7m high) would each have a maximum operating volume of 750 M3. 

The tanks would be over-ground, glass-lined steel tanks, with adequate diffused-bubble 

aeration/mixing (65 kW) in order to ensure adequate oxygen for the microbial population. 

 

M
ea

th
 C

C, P
lan

nin
g 

Dep
ar

tm
en

t, 
View

ing
 P

ur
po

se
s O

nly
!



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
DAWN MEATS IRELAND, GREENHILLS, BEAUPARC, NAVAN, CO. MEATH 

 

73 

This is where the biological breakdown of the effluent takes place. The aeration tanks would 

be fitted with an air diffuser network and three air blowers which run as duty, duty and assist 

to manage any high loading on the treatment plant from the effluent. The speed and operation 

of the blowers would be varied by the plant control system in response to signals received 

from the dissolved oxygen sensor mounted in the aeration basin. This sensor would also be 

linked to the site’s building management system which allows continuous monitoring and 

real time readings. 

 

The aeration tanks, anoxic tank and sludge tank would have manual valves between each 

tank which would enable tanks to be isolated / segregated if required. 

 

Upon commission of the second aeration basin, the effluent from the anoxic tank would be 

treated in parallel and split equally between the two aeration tanks for treatment before 

flowing to the clarifier. 

 

 

Clarifier (Approved) 

The approved clarifier would act as a settling tank, with a diameter of 8 metres and a height 

of 2.5 metres. 

 

The purpose of the secondary settlement tank is to: 

 Remove suspended solids; 

 Return settled sludge to the aeration tank. 

 

Success in meeting the outflow quality objectives of the treatment system depends on the 

settleability of the mixed liquor.  While settlement of solids is prevented from occurring in 

the aeration tank by the action of the aeration equipment, the secondary settlement tank is 

designed to promote settlement. 

 

Design overflow rates in a secondary settlement tank are typically 21-28.8 m3/m2/day. 

Adequate retention time must be allowed in the settlement tank to allow good separation of 

the mixed liquor.  Other design parameters to be considered include tank depth weir 

placement and shape, MLSS, sludge settleability and draw-off rate and solids flux. Solids (or 

sludge) mass flux, expressed as kg/m2h, bases the design of the settlement tank on the solids 

loading rate, the settleability of the sludge (SSVI) and the return sludge flowrate. 

 

Design Solids loading (kg/m2/h)   =      Solids applied (kg/h) 

                  Clarifier surface are (m2) 

 

For activated sludge, the Solids loading rate is typically 3.0 to 6.0 kg/m2/h.   

 

Mixed liquor from the aeration tank would flow to the clarifier via an inter-connecting over-

ground pipe. The heavier sludge would settle to the bottom of the clarifier while the lighter 

clear water flows over the weir launder to a pump sump where it would be pumped through 

the column sand filter. 

 

Waste sludge would be pumped from the clarifier to the sludge holding tank for a set time 

daily. Otherwise, activated settled sludge would be continuously returned to the anoxic tank 

via sludge return pumps. 

 

M
ea

th
 C

C, P
lan

nin
g 

Dep
ar

tm
en

t, 
View

ing
 P

ur
po

se
s O

nly
!



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
DAWN MEATS IRELAND, GREENHILLS, BEAUPARC, NAVAN, CO. MEATH 

 

74 

Sand Filter (Approved) 

Clarified effluent from the clarifier would be pumped through a column sand filter. This is a 

simple sand filtration system, with a diameter of 2.5 M and height of 5 metres.  

 

A sand filter is mainly used to reduce the suspended solids in the final effluent. Suspended 

solids removal at this stage would also lower the COD/BOD level of the effluent.   

 

The method of backwash is important and the most common and acceptable method is a 

continuous backwash system. 

 

Treated effluent from the sand filter would gravity feed to a final discharge sump. 

 

 

Final Sump (Approved) 

From the final sump, treated effluent would be pumped to surface water using two 

submersible pumps (duty / stand-by) operated on ultra-sonic float level probe. 

 

The expected dimensions of the final effluent sump would be 3M x 3M x 4M deep, giving a 

capacity of 36 M3. The final sump would have an emergency return connection to the existing 

HDPE lined Lagoon 1, providing storage for emergencies or other such contingency 

purposes. 

 

On-line continuous effluent monitoring would also be installed in this sump, which would 

divert treated effluent back to the storage lagoon if set-points were exceeded. 

 

 

 

  

M
ea

th
 C

C, P
lan

nin
g 

Dep
ar

tm
en

t, 
View

ing
 P

ur
po

se
s O

nly
!



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
DAWN MEATS IRELAND, GREENHILLS, BEAUPARC, NAVAN, CO. MEATH 

 

75 

 

 
 

Figure 2.6: Schematic of Proposed Effluent Treatment System 

  

M
ea

th
 C

C, P
lan

nin
g 

Dep
ar

tm
en

t, 
View

ing
 P

ur
po

se
s O

nly
!



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
DAWN MEATS IRELAND, GREENHILLS, BEAUPARC, NAVAN, CO. MEATH 

 

76 

2.5.2 DISCHARGE OF TREATED EFFLUENT 

 

Following treatment, as described in Section 2.5.1, it is proposed to discharge treated effluent 

to the River Boyne. Table 2.2 details the proposed effluent quality following treatment 

onsite. 

 

Table 2.2: Proposed Final Effluent Quality 

 

Parameter Units Final Effluent Quality 

Volume Flow M3/Day 400 

pH - 6 - 9 

BOD5 mg/l O2 20 

COD mg/l O2 100 

Orthophosphate mg/l PO4-P 2 

Nitrogen mg/l N 20 

Total Ammonia mg/l N 5 

Suspended Solids mg/l SS 30 

 

The following table indicates the expected effluent quality at each stage of the proposed 

treatment processes, as discussed in Section 2.5.1. The raw effluent analysis is based on 

average figures from laboratory testing on the DAF unit. Total Nitrogen and Orthophosphate 

data is based on an average industry standard for the meat slaughtering sector. 

 

Table 2.3: Expected Effluent Quality per Treatment Stage 

Parameter 

Raw Effluent 

(Average 2016 

& 2017) 

After DAF 

(Average 2016 

& 2017) 

After Biological 

(Expected) 

Final Effluent 

Quality 

Flow 185 M3/day 185 M3/day 
185 and 400 

M3/day scenarios 
400 M3/day 

pH (units) 7.11 7.17 7 6 - 9 

BOD (mg/l O2) 4,200 2,179 10 20 

COD (mg/l O2) 7,546 3,780 50 100 

Orthophosphate (mg/l PO4-P) 25 3 <1 2 

Total Nitrogen (mg/l N) 700 650 <10 20 

Total Ammonia (mg/l N) 646 576 <2 8 

Total Suspended Solids (mg/l) 1,576 228 15 30 

 

The following table provides for the current average daily effluent to be treated in the 

proposed effluent treatment facility. Seasonal variation would occur as lairage slurry is 

dewatered during the closed landspreading period for overwinter storage offsite at locations 

agreed with the EPA. The centrate from the separator is directed into the process effluent 

system. It is anticipated that the peak effluent flow rate from the facility would be 12.5 

M3/hour currently. 

 

M
ea

th
 C

C, P
lan

nin
g 

Dep
ar

tm
en

t, 
View

ing
 P

ur
po

se
s O

nly
!



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
DAWN MEATS IRELAND, GREENHILLS, BEAUPARC, NAVAN, CO. MEATH 

 

77 

Table 2.4: Effluent Volumes and Seasonal Variability  

Effluent Wastewater 

Estimated 

Total Annual 

Volume (M3) 

Average Daily 

Volume (M3/day) 

(5 day week) 

% of Total 

(Open 

Period) 

% of Total 

(Closed 

Period) 

Process and Process 

Wash-water, Dirty Yard Drainage 

& Chill Product Floor Drainage* 

45,250 174 94.43% 81.45% 

Water Softener Backwash* 2,042 7.85 4.26% 3.68% 

Domestic Effluent (P.E. Industry) 698 2.69 1.31% 1.13% 

FAN Screw Separator 

(Estimated)*** 
2,819 29.36   13.74% 

Total (Open Period) (Metered) 50,809 185 100.00% 100.00% 

Total (Closed Period) 

(Estimated) 
  214     

 

* Effluent is metered prior to entering the existing effluent treatment area. 

** Water softener backwash line is metered. 

*** Estimate based upon closed spreading period of 15th October to 15th January, as per the 

Nitrates Directive, (67 business days) plus 30 days for poor weather. 

 

The effluent flow from domestic sources has been based upon the population equivalent (P.E) 

figure of 30 l/person/day for offices and/or factories without a canteen, as outlined in the EPA 

“Wastewater Treatment Manuals – Treatment Systems for Small Communities, Business, 

Leisure Centres and Hotels” 1999. There are currently 77 full time equivalents employed at 